
 

 

 

 

 

 

 

 

 

 

 

 

 

December 16, 2016

Wastewater Treatment 
Facility – Mercury 
Minimization Plan 
City of Rushford, MN 

 

BMI Project No. H19.111249 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Submitted by:
Bolton & Menk, Inc. 
1960 Premier Drive 
Mankato, MN  56001 
P: 507-625-4171 
F: 507-625-4177 





  

Rushford, Minnesota – H19.111249 Page TOC-i 

Wastewater Treatment Facility Mercury Minimization Plan Prepared by Bolton & Menk, Inc. 

TABLE OF CONTENTS 

SECTION 1 INTRODUCTION ............................................................................................... 1-1 

A. Scope of Plan ................................................................................................. 1-1 

SECTION 2 EXISTING CONDITIONS .................................................................................. 2-1 

A. Treatment Facilities ....................................................................................... 2-1 

B. Mercury Monitoring In Wastewater .............................................................. 2-3 

C. Mercury Monitoring in Biosolids .................................................................. 2-4 

SECTION 3 IDENTIFICATION OF POTENTIAL SOURCES of MERCURY IN THE 

COMMUNITY .................................................................................................... 3-1 

A. Typical Mercury Sources in a Community .................................................... 3-1 

B. Identification of Sources by Sectors .............................................................. 3-1 

SECTION 4 implementation plan for mercury management ................................................... 4-1 

A. Implementation Timelines ............................................................................. 4-1 

B. Prioritization of Activities.............................................................................. 4-1 

 

LIST OF APPENDICES 
Appendix A Minnesota Pollution Control Agency (MPCA) Worksheets 

 

LIST OF TABLES 

Table Number  Page 

2.1 Influent & Effluent Mercury Monitoring 2-3 

2.2 Annual Mercury Removal 2-4 

2.3 Biosolids Mercury Monitoring Data 2-4 

4.1 Implementation Plan 4-1 



  

Rushford, Minnesota – H19.111249 Page 1-1 

Wastewater Treatment Facility Mercury Minimization Plan Prepared by Bolton & Menk, Inc. 

SECTION 1 INTRODUCTION 

A. SCOPE OF PLAN 

The City of Rushford owns and operates a wastewater treatment facility which provides 

treatment to municipal wastewater generated from residences and businesses in Rushford.  

The City operates this wastewater treatment facility under the terms of the National 

Pollutant Discharge Elimination System (NPDES) and State Disposal System (SDS) 

Permit Number MN0024678.  Under the terms of this permit, the City is required to 

develop and implement a Mercury Minimization Plan (MMP).  The purpose of this plan 

is to establish a background of the amount of mercury currently discharged from the 

City’s wastewater treatment facility, identify potential contributors of mercury into the 

wastewater treatment system, and develop a plan for the reduction of the amount of 

mercury discharged by the facility. 

Included in this plan are the following: 

 Existing conditions, including a summary of mercury monitoring over the past 

three (3) years. 

 Identification of potential sources of mercury in the community. 

 Implementation plan for mercury management. 

 Minnesota Pollution Control Agency (MPCA) Mercury Minimization Plan Guide 

and Sector Worksheets. 



  

Rushford, Minnesota – H19.111249 Page 2-1 

Wastewater Treatment Facility Mercury Minimization Plan Prepared by Bolton & Menk, Inc. 

SECTION 2 EXISTING CONDITIONS 

A. TREATMENT FACILITIES 

The Rushford Wastewater Treatment Facility was originally constructed in 1983 and 

utilizes the activated sludge process for biological treatment of municipal wastewater 

generated by residences and businesses throughout the City of Rushford.  The original 

construction consisted of a single oxidation ditch facility, which was upgraded in 1996 to 

treat the current average wet weather design flow of 0.330 MGD.  The Class C facility 

has a continuous discharge (SD001) to the Root River, which is a Class 2B, 3C, 4A, 4B, 

5, 6 surface water suitable for aquatic recreational activities.  The current treatment 

facility consists of the following components: 

• Collection System – consists of nine (9) lift stations and gravity sewer piping 

ranging from 6 to 10 inches in diameter (PVC, VCP, and RCP materials).  The lift 

stations and sewer piping have various construction dates. 

• Screening – the original manual bar screen was installed in 1983.  In 1996, a 

mechanical fine screen was installed while the manual screen is now used as a 

bypass.  The fine screen has ¼” openings and is automatically cleaned. 

• Grit Removal – consists of a dual-trough system originally installed in 1983. 

• Parshall Flume – 3-inch flume originally installed in 1983.  The flume is rated for 

a flow rate of 814 gpm and is in good operating condition. 

• Oxidation Ditches – the original 150,000 gallon single-train oxidation ditch was 

constructed in 1983.  In 1996, an additional oxidation ditch was constructed and 

increased the overall volume to 330,000 gallons.  Each oxidation ditch is 

equipped with two (2), 10 HP rotors for mixing and aeration. 

• Final Clarifiers – the two (2) existing 28-foot diameter, center-feed style clarifiers 

were constructed in 1996 and 2012, respectively.  The original 18-foot diameter 

clarifiers constructed in 1983 were demolished in a recent improvements project. 



  

Rushford, Minnesota – H19.111249 Page 2-2 

Wastewater Treatment Facility Mercury Minimization Plan Prepared by Bolton & Menk, Inc. 

• RAS/WAS Pumping – the existing 7.5 HP RAS pump was installed in 2001 and is 

used to pump settled mixed liquor from the Final Clarifiers back to the Oxidation 

Ditches.  The existing 10 HP WAS pump was installed in 1996 and pumps sludge 

from the Final Clarifiers to the solids processing system. 

• UV Disinfection – consists of a single-channel system originally installed in 1996. 

• Effluent Flow Metering – 90 degree V-notch weir with ultrasonic level transducer 

for metering of effluent flow from the treatment process. 

• Influent & Effluent Samplers – automatic, flow-paced samplers that take 24-hour 

composite samples of the influent and effluent wastewater. 

• Effluent Lift Station – consists of two (2) 1,200 gpm pumps originally constructed 

in 1983. 

• Outfall – consists of 70 feet of 8-inch cast iron forcemain and 340 feet of 12-inch 

VCP gravity sewer piping.  The outfall discharges to the Root River along the 

south side of the facility. 

• Aerobic Digesters – the original 28-foot diameter aerobic digester has a capacity 

of 30,000 gallons and was constructed in 1983.  In 2012, a new 45-foot diameter 

aerobic digester was constructed to increase biosolids treatment capacity. 

• Sludge Holding Tank – consists of a 60-foot diameter, 211,500 gallon capacity 

sludge holding tank.  The tank is not aerated. 

 (Note:  there are no chemicals utilized in the treatment process) 

Metals, including mercury, are discharged from the wastewater treatment facility in two 

ways:  1) wastewater effluent to the Root River and 2) land application of treated 

biosolids.  Mercury is largely removed from the liquid wastewater stream with solids 

captured in the treatment process and, thus, mercury accumulates in the residual 

biosolids.  Before land applying biosolids, the operators must sample the sludge to ensure 

mercury levels are below the permitted threshold concentration of 57 mg/kg.  Multiple 

samples are necessary if the concentration exceeds 28 mg/kg. 



  

Rushford, Minnesota – H19.111249 Page 2-3 

Wastewater Treatment Facility Mercury Minimization Plan Prepared by Bolton & Menk, Inc. 

B. MERCURY MONITORING IN WASTEWATER 

Mercury monitoring has been implemented for the wastewater influent and effluent.  

Rushford’s NPDES Permit requires influent and effluent mercury monitoring in January 

and July of each year.  Monitoring data for the years 2013 to 2015 was obtained from the 

MPCA online wastewater data browser.  Monitoring data for 2016 was incomplete and, 

therefore, was not evaluated.  Table 2.1 shows the monitoring results. 

The average mercury influent and effluent concentrations over the three-year sampling 

period is 159.62 ng/L and 1.66 ng/L, respectively.  According to the U.S. Environmental 

Protection Agency (U.S. EPA), typical mercury concentrations in treated wastewater 

effluent range from 1 to 20 ng/L.  The City of Rushford is on the very low end of this 

range, which indicates much of the influent mercury is being removed in the sludge 

processes.  Table 2.2 summarizes annual mercury removal for the past three years (2013-

2015).  Average removal of influent mercury has been over 99%. 

 

TABLE 2.1 

Influent & Effluent Mercury Monitoring 

Month/Year 

Influent Effluent 

Flow 

(MG) 

Flow 

(MGD) 

Mercury 

Inf. 

(ng/L) 

Mercury 

Inf. 

(mg/day) 

Flow 

(MG) 

Flow 

(MGD) 

Mercury 

Eff. 

(ng/L) 

Mercury 

Eff. 

(mg/day) 

Jan-13 3.80 0.122 224 103.38 3.50 0.114 1.7 0.73 

Jul-13 4.88 0.156 101 59.60 4.30 0.139 0.931 0.49 

Jan-14 3.56 0.115 86.7 37.72 3.92 0.128 2.04 0.99 

Jul-14 4.24 0.190 382 274.57 4.26 0.137 0.382 0.20 

Jan-15 3.20 0.100 67 25.35 2.70 0.090 3.1 1.06 

Jul-15 3.10 0.100 97 36.69 2.60 0.080 1.8 0.54 

Yearly Totals                 

2013 55.11 0.151 162.50 92.98 4.37 0.144 1.32 0.71 

2014 46.08 0.131 234.35 115.91 3.87 0.127 1.21 0.58 

2015 38.03 0.104 82.00 32.34 2.66 0.086 2.45 0.80 

3-year Average 46.41 0.127 159.62 76.77 43.61 0.119 1.66 0.75 
 

 

 



  

Rushford, Minnesota – H19.111249 Page 2-4 

Wastewater Treatment Facility Mercury Minimization Plan Prepared by Bolton & Menk, Inc. 

TABLE 2.2 

Annual Mercury Removal 

Parameter 2013 2014 2015 Totals 

Influent 

Annual Flow (MG/yr) 55.11 46.08 38.03 139.22 

Mercury Conc. (ng/L) 162.50 234.35 82.00 159.62 

Mercury Loading (mg/yr) 33,878 40,852 11,797 86,527 

Effluent 

Annual Flow (MG/yr) 52.46 46.49 31.88 130.83 

Mercury Conc. (ng/L) 1.32 1.21 2.45 1.66 

Mercury Loading (mg/yr) 261 213 295 769 

Percent Removal 99.23% 99.48% 97.50% 99.11% 

C. MERCURY MONITORING IN BIOSOLIDS 

Biosolids generated at the wastewater treatment facility are tested for metals, including 

mercury, twice per year.  The City of Rushford’s NPDES permit states that the biosolids 

applied to the land must not exceed the ceiling concentration of 57 mg/kg of mercury and 

must be applied so that the cumulative mass of mercury is greater than 15 lbs./acre.  

Table 2.3 shows the mercury testing results between the years of 2013 to 2016. 

TABLE 2.3 

Biosolids Mercury Monitoring Data 

Month/Year 

Mercury 

Concentration 

(mg/kg) 

Mercury Loading 

(lbs./acre) 

Oct-13 0.098 0.0002 

Apr-14 1.280 0.0020 

Oct-14 0.960 0.0017 

Apr-15 1.040 0.0023 

Oct-15 0.906 0.0019 

Apr-16 0.557 0.0010 

Average 0.807 0.0015 

Biosolids mercury concentration and mass loadings are well below the City’s permitted 

threshold values.  The average concentration of mercury in the facility’s biosolids over 

the past three years was 0.807 mg/kg (or 0.807 ppm).  Typical ranges for mercury 

concentration in biosolids is 1 to 20 ppm.  By all measures, mercury levels in the 

facility’s residual biosolids are well within expected ranges and do not pose a risk to 

agricultural land applications. 



  

Rushford, Minnesota – H19.111249 Page 3-1 

Wastewater Treatment Facility Mercury Minimization Plan Prepared by Bolton & Menk, Inc. 

SECTION 3 IDENTIFICATION OF POTENTIAL SOURCES OF MERCURY 
IN THE COMMUNITY 

A. TYPICAL MERCURY SOURCES IN A COMMUNITY 

Mercury is discharged to the Rushford Wastewater Treatment Facility through the 

collection system by the users of the system.  Thus, identification of the potential sources 